
  
 

TTOOWWNN  OOFF  OOKKOOTTOOKKSS  

  

  

WWAASSTTEEWWAATTEERR  SSYYSSTTEEMM  
  

  

22001177  AANNNNUUAALL  RREEPPOORRTT  
  

  
 

 

 
 

 

 

 

 

 
  

Approval # 1028-03-00 
 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 2 

 

 

TTAABBLLEE  OOFF  CCOONNTTEENNTTSS 

1. Wastewater System Introduction ................................................................................................ 3 

2. EPCOR Quality Assurance Program ......................................................................................... 3 

3. Summary of WWTP Untreated Wastewater Influent:  Monthly Summaries; 
[...]
MDL : 0.01 mg/L AVG 5.74 5.84 6.38 6.55 6.15 5.41

MIN 6.40 6.73 7.06 7.40 6.89 4.75

TN mg/L

Once per 

week Composite

Prior to 

Release ≤ 15mg/L MAX 8.11 7.53 11.25 9.28 8.09 11.25

MDL : 0.01 mg/L AVG 6.87 7.18 8.29 8.11 7.35 6.98

TKN - Total Kjeldahl Nitrogen

NO2 - NO3 - Nitrite and Nitrate Nitrogen

TN - Total Nitrogen

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: NITROGEN : TKN - NO2 NO3 - TN

 
 

 

 

 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 16 

8. Summary of WWTP Parameters: Total and Faecal Coliforms: Monthly Summaries; Approval 1028-03-00; Table 6-1 

 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Total Count Prior to ≤ 1000 MIN < 10 < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 

Once per 

week Grab Release per 100 mL MAX 3200 < 10 10 30 10 27 < 10

100 mL

Geometric 

Mean 42 < 10 10 13 10 13 < 10

Faecal Count Prior to ≤ 200 MIN < 10 < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 

Once per 

week Grab Release per 100 mL MAX 10 < 10 < 10 10 40 10 < 10

100 mL

Geometric 

Mean 10 < 10 < 10 10 13 10 < 10

NOTE #1 : Samples for coliform analysis are sent to the Provincial Health Lab on a weekly basis. Approval limit is based on the monthly geometric mean

of weekly samples.

NOTE #2 : Possible contamination of Coliform test sent out on January 11/17. (provincial lab)

Jul

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: TOTAL & FAECAL COLIFORMS

Jan Feb Mar Apr May Jun

 
 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 17 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Total Count Prior to ≤ 1000 MIN < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 

Once per 

week Grab Release per 100 mL MAX 10 < 10 10 10 < 10 3200

100 mL

Geometric 

Mean 10 < 10 10 10 < 10 12

Faecal Count Prior to ≤ 200 MIN < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 

Once per 

week Grab Release per 100 mL MAX < 10 < 10 10 < 10 < 10 40

100 mL

Geometric 

Mean < 10 < 10 10 < 10 < 10 10

NOTE #1 : Samples for coliform analysis are sent to the Provincial Health Lab on a weekly basis. Approval limit is based on the monthly

geometric mean of weekly samples.

NOTE #2 : Possible contamination of Coliform test sent out on January 11/17. (provincial lab)

AnnualAug Sep Oct Nov Dec

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: TOTAL & FAECAL COLIFORMS

 
 

 

 

 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 18 

9. Summary of WWTP Parameters: Sludge/Partially Composted Sludge: Monthly Summaries; Approval 1028-03-00; Table 

6-1 

Dewatered 

Sludge 

TO TAL

Dewatered 

Sludge 

MIN

Dewatered 

Sludge 

MAX

Wood 

Shavings 

Total

Wood 

Shavings 

MIN

Wood 

Shavings 

MAX

Mixed 

Feedstock 

to 

Regional 

Facility 

TOTAL

Mixed 

Feedstock 

to 

Regional 

Facility - 

MIN

Mixed 

Feedstock 

to 

Regional 

Facility - 

MAX

Raw 

Screenings 

to Regional 

Landfill 

TOTAL General Notes

Month 1) Raw Screenings/Grit 

JAN 279.0 0.0 13.7 117.1 0.0 5.7 396.1 0.0 19.4 9.2 hauled to landfill: kept separate 

FEB 291.8 4.3 13.5 124.3 1.8 6.1 416.2 6.1 19.1 9.2 from Biosolids Compost.

MAR 334.0 8.1 14.5 145.2 3.4 6.5 479.2 11.5 21.0 7.2

APR 312.8 4.3 16.7 138.0 2.0 7.6 450.8 6.3 24.3 5.7 2) All raw feedstock

MAY 325.2 7.5 13.8 141.6 3.4 6.2 466.8 10.9 20.0 6.4 (dewatered sludge & sawdust)

JUN 317.3 7.5 13.8 139.0 3.4 6.1 456.4 10.9 19.9 6.2 sent to approved regional compost 

JUL 314.3 7.5 15.6 126.3 3.0 6.2 440.6 10.6 21.9 5.5 facility - EcoAg.

AUG 274.6 4.0 13.0 113.8 1.7 7.0 388.4 5.7 18.4 4.0

SEP 275.5 2.8 13.0 111.2 1.5 5.4 386.7 4.4 18.2 6.3 3) Wood amendment supplied 

OCT 287.2 7.4 13.4 106.4 2.9 4.6 393.6 10.5 17.9 6.8 by Spray Lakes Sawmills.

NOV 184.1 0.0 12.8 67.0 0.0 4.6 251.2 0.0 17.3 6.3

DEC 328.6 3.5 14.6 130.0 1.7 6.4 458.6 5.2 20.5 6.2

TOTAL 3524.6 1460.0 4984.5 79.0

AVG 293.7 121.7 415.4 6.6

MIN 184.1 67.0 251.2 4.0

MAX 334.0 145.2 479.2 9.2 WAS: Waste Activated Sludge

EPCOR Water Services - Okotoks Wastewater Treatment Plant

 2017 Annual Partially Composted Sludge Production MIN/MAX/AVG

SOLIDS SHIPPED FROM WWTPCOMPOST FEEDSTOCK

Metric Tonnes Metric Tonnes

 
 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 19 

10.  Chart – WWTP: Five Year Biosolids Production 

 

91 98 102 82 79

5087 5027

5346
5154

4985

3396 3428

3696 3632
3525

1530 1599 1600 1541 1460

0

1000

2000

3000

4000

5000

6000

2013 2014 2015 2016 2017

T
o

n
n

e
s

Year

Okotoks WWTP 5 Year Biosolids production Mixed Feedstock -
Dewatered Sludge and Wood Amendment

screenings

biosolids

sludge

wood

 

 

11. Summary of Incidents Reported to AEP – 2017 

 
 Jan 13 – A spill of approximately 50-100 liters of raw sewage occurred at the onsite Sani-Dump due to 

the discharge pumps not turning on while a Vac service truck was off loading.  (AEP #319940) 
 

 Feb 24/25 – Operator that was conducting lab test failed to add Influent sample to the BOD test bottles 
for the mentioned days, Was discovered on Mar. 2/3. (AEP REF. #321629)

 

 June 15 – Operators found that overnight the MSBR had foamed over and spilled foam onto the 
ground. The air supply was shut down stopping anymore foaming over and three vac trucks were called 
in to assist with the clean up. (AEP Reference #325738) 

 Oct. 25 – Operations found after some investigating that the weekly Coliform test that is sent to the 
Provincial Lab (Calgary) was lost at their lab thus have no results to report for the week.                    
(AEP REF. #331787)   

 
12. Summary of Treated Wastewater used for Irrigation – 2017 

 

There was no treated wastewater used for irrigation purposes in 2017. 
 



                                                                                                                     Okotoks Wastewater System Annual Report 2017 

 

 20 

 

 

13. WWTP Uncommitted Hydraulic Reserve Capacity – 2017-2021 

 

Municipality

Supervising Operator

Treatment Type

2017 *2018 *2019 *2020 *2021

Average Daily Flow - 2017 m3/d 6,613 7,132 7,327 7,522 7,716

Average Daily Flow Per Capita (F) m3/capita/d 0.214 0.225 0.225 0.225 0.225

Hydraulic Reserve Capacity (Cr) m3/d 3,387 2,868 2,673 2,478 2,284

Number of Unconnected Approved Lots (L) lots 556 370 370 370 370

Connected Population (P) persons 30,834 31,699 32,564 33,429 34,294

Number of Residential Connections (H) connections 11,012 11,740 12,061 12,381 12,701

Committed Reserve (Com) m3/d 334 225 225 225 225

Uncommitted Reserve Capacity (Cu) m3/d 3,053 2,643 2,448 2,254 2,059

Cr = Design Capacity – Average Daily Flow  *Years 2018-2021 are estimates only

Cu = Cr – [L*F*P/H] Future Pop is based on 5 yr annual avg growth rate of 865 

2017 connected Population is based on Federal census data Future Unconnected Approved Lots based on 5 yr avg

Future Res Connections is based on 2.8 people per connection

WWTP Uncommitted Hydraulic Reserve Capacity

Town of Okotoks Facility 
Okotoks Wastewater 

Treatment Plant

James McElmon Phone No. (403) 899-9343

Mechanical – 

Tertiary BNR

Design Capacity 

(m3/d)
10,000

Year  



                                                                                                                      Okotoks Wastewater System Annual Report 2017 

 21 

14. Summary of Chemicals Used - 2017 

 
 

MONTH

Zetag 8190 Dry 

Polymer kg

ALUM            

kg

Sodium 

Hypochlorite 16% 

L

Sodium Sulfite - 

Dechlorination 

tablets Kg

Jan 443 0 0 0

Feb 455 0 20 1

Mar 503 0 20 1

Apr 503 459 0 0

May 611 0 0 0

Jun 544 0 0 0

Jul 565 0 0 0

Aug 527 0 0 0

Sep 535 0 0 0

Oct 444 0 20 1

Nov 292 0 20 1

Dec 514 0 0

TOTAL 5935 459 80 4

1 Dry Polymer used in Sludge Dewatering process

2 Sodium Hypochlorite used for cleaning Disk Filtration process (Not for Treatment)

3 Sodium Sulfite used for dechlorination after disk filter cleaning

4 Alum used for Chemical Phosphorus removal

Summary of Chemicals Used in 2017

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



                                                                                                                      Okotoks Wastewater System Annual Report 2017 

 22 

15. Summary of WSER Testing – 2017 

 

Sample Type Grab

Date

11-Jan-17 < 4 2 < 0.025 7.55 < 0.0002

25-Jan-17 < 4 3 0.069 7.53 0.0006

9-Feb-17 < 4 < 1 0.468 7.66 0.0058

22-Feb-17 < 4 < 1 0.322 7.48 0.0027

8-Mar-17 < 4 < 1 0.509 7.62 0.0058

22-Mar-17 < 4 < 2 0.670 7.80 0.0114

10-Feb-17

Q1 AVG < 4 2 0.344 7.61 0.0044 100%

Q1 MIN < 4 < 1 < 0.025 7.48 < 0.0002

Q1 MAX < 4 3 0.670 7.80 0.0114

5-Apr-17 < 4 3 0.240 7.63 0.0028

19-Apr-17 < 4 3 0.241 7.68 0.0031

3-May-17 < 4 < 2 0.637 7.61 0.0071

16-May-17 < 4 < 2 0.371 7.65 0.0045

31-May-17 < 4 3 0.099 7.62 0.0011

14-Jun-17 < 4 < 2 0.082 7.50 0.0007

28-Jun-17 < 4 3 < 0.025 7.70 < 0.0003

15-May-17

Q2 AVG < 4 3 0.242 7.63 0.0028 100%

Q2 MIN < 4 < 2 < 0.025 7.50 < 0.0003

Q2 MAX < 4 3 0.637 7.70 0.0071

12-Jul-17 < 4 < 2 0.030 7.77 0.0005

26-Jul-17 < 4 < 1 0.031 7.87 0.0006

9-Aug-17 < 4 < 2 0.089 7.70 0.0012

24-Aug-17 < 4 30 0.070 7.74 0.0010

6-Sep-17 < 4 < 2 0.064 7.78 0.0010

20-Sep-17 < 4 < 2 0.040 7.91 0.0009

01-Aug-17

Q3 AVG < 4 7 0.054 7.80 0.0009 100%

Q3 MIN < 4 < 1 0.030 7.70 0.0005

Q3 MAX < 4 30 0.089 7.91 0.0012

4-Oct-17 < 4 2 0.031 7.68 0.0004

19-Oct-17 < 4 4 0.075 7.87 0.0015

31-Oct-17 < 4 2 0.102 7.79 0.0017

15-Nov-17 < 4 < 2 0.048 7.55 0.0005

29-Nov-17 < 4 < 2 0.098 7.75 0.0015

13-Dec-17 < 4 < 1 0.070 7.63 0.0008

27-Dec-17 < 4 2 0.966 7.62 0.0110

14-Nov-17

Q4 AVG < 4 2 0.199 7.70 0.0025 100%

Q4 MIN < 4 < 1 0.031 7.55 0.0004

Q4 MAX < 4 4 0.966 7.87 0.0110

Annual AVG < 4 3 0.210 7.68 0.0026

Annual MIN < 4 < 1 < 0.025 7.48 < 0.0002

Annual MAX < 4 30 0.966 7.91 0.0114

Un-ionized 

Ammonia

<
 o

r >

TSS

< 25 mg/L

<
 o

r >< 25 mg/L

Parameter

<
 o

r >

pH @

15 oC

Environment 

Canada Limits

Parameter
Un-ionized Ammonia

WSER Monitoring Requirements 2017 - Town of Okotoks WWTP

<50%
< 1.25 mg/L 

as N @ 15oC

24 Hour Composite

<
 o

r >

Total 

Ammonia

Acute 

Lethality
 CBOD 

 



                                                                                                                      Okotoks Wastewater System Annual Report 2017 

 23 

 
 

16. Summary of Operational Highlights & Problems 

 
January 2017 
 

 Jan 9 – Operations steamed out Primary sludge line due to blockage.
 

 Jan 9 – Decreased WAS rate from 250 to 210 L/min to assist with flow accumulation.(operations)
 

 Jan 10 – Operations having issues with Secondary high torque alarms due to ice buildup on the surface 
due to extreme cold temperatures.

 

 Jan 13 – A spill of approximately 50-100 liters of raw sewage occurred at the onsite Sani-Dump due to 
the discharge pumps not turning on while a Vac service truck was off loading. (AEP # 319940) 

 

 Jan 14 – High Country Vac services called in to remove blockage in the Twas discharge causing 
operations not being able to run solids that day.

 

 Jan 18 – Operations drained down Twas tank and performed scheduled maintenance and inspection of 
tank.    

 

 
February 2017 
 

 Feb 3 – Replaced mixer #1 in the anoxic zone of the bioreactor due to mixer failure.(operations)
 

 Feb 8 – Disc filter #1 placed off line for scheduled cleaning and inspection.(operations)
 

 Feb 8 – Foss distillation unit has failed once again forcing operations to send sub-samples for TAN to 
EXOVA Lab. (Calgary)

 

 Feb 16 – Operations forced to turn off MSBR blower due to blower failure and sent to Barama industries 
(Calgary) for repair.

 

 Feb 24/25 – Operator that was conducting lab test failed to add Influent sample to the BOD test bottles 
for the mentioned days, Was discovered on Mar. 2/3. (AEP REF. #321629)   

 
March 2017 
 

 Mar 1 – Operations increased primary wasting from 32 m
3 
to 36 m

3
/day in efforts to lower primary 

sludge depth.
 

 Mar 14 – Operations forced to remove Bioreactor mixer #2 due to mechanical failure, sent to Xylem for 
repair and placed shelf spare mixer in its place until original mixer is back onsite.

 

 Mar 14 – Operator on call received callouts during the night due to air blower #1 high temperature faults 
was found to be a broken temperature sensor cable on the 15

th
 by our maintenance crew and repairs 

were made.
 

 Mar 16 – Started testing TAN onsite with VAPODEST 20s, prior to the 16
th 

 was sending subsamples 
weekly to Exova (Calgary)

 

 Mar 18 – Operations increased primary wasting from 36 m
3
 to 50 m

3
/day due to a sudden increase of 

the sludge depth caused by warmer weather.
 

 Mar 20 – Operations lowered primary wasting back down to 36 m
3
/day as sludge levels have returned 

back to normal. 
 

 Mar 21 – Operations lowered the air scour flows at the Grit Vortex in attempts to collect and remove 
more grit and prior to primary treatment. 

 

 Mar 23 – Disc filter #2 was placed offline for scheduled cleaning and inspection and returned back into 
service on the 24

th
.
 

 Mar 24 – Operations increased RAS rate to 90% due to secondary sludge depth at 10 feet.    (normal = 
2 foot)

 

 
 
 
 



                                                                                                                      Okotoks Wastewater System Annual Report 2017 

 24 

 
 
April 2017 
 

 April 3 – Unusually dark Influent composite sample collected the cause was ruled as a partial blockage 
in the river syphon causing high volumes of solids thru out the day.

 

 April 10 – Increased WAS rate from 260 L/min to 300 L/min in preparation for higher spring flows.
 

 April 10 – Increased Primary wasting from 32 m
3
/D to 34 m

3
/D due to increasing sludge depth.

 

 April 12 – Operator on call was called to the WWTP at 1:00 am due to a quick drop in power supply and 
was able to restore normal plant operations once on site.

 

 April 27 – Decreased WAS rate to 250 L/min from 280 L/min.     
 

 
May 2017 
 

 May 11 – Operations experienced a temporary drop in supply power to the plant and was forced to 
restart the plant to normal operations.

 

 No other process changes or issues to report for the month of May.
 

 

 
June 2017 
 

 June 3 – Operator was called in at 2:00 am due to a drop in supply power causing the plant to briefly 
run on generator power, all systems were restored and back to normal operations by 2:40 am. 

 June 7 – Lowered WAS rate from 300 L/min to 280 L/min due to a drop in MLSS.(operations) 

 June 7 – SunTech electrical onsite to install new VFD for RAS pump #2.(contractor) 

 June 15 – Operators found that overnight the MSBR had foamed over and spilled foam onto the 
ground. The air supply was shut down stopping anymore foaming over and three vac trucks were called 
in to assist with the clean up.(AEP Reference # 325738) 

 
July 2017 
 

 July 2 – Operator was called to the plant at 5:00 pm due to a UV PLC cabinet temperature fault.  

 July 5 – Increased WAS rate from 300 L/min to 320 L/min to further assist with phosphorus removal. 

 July 21 – lowered RAS rate from 120% to 100% of influent flow due to a low MLSS concentration. 

 July 31 – Operations was forced to restart parts the plant at 8:20 pm due to a very short disruption in 
power causing some of the PLC’s to freeze up.  

 
August 2017 
 

 Aug 8 – Increased wasting from the primary clarifier from 32-34 m